



Test Report

Number : TWNC00122525

Applicant: PT. Indah Kiat Pulp & Paper Tbk
Jl. Raya Serang Km. 76,
Desa Kragilan / Sentul Kec.
Kragilan, Serang - 42184

Date : Jun 23, 2009

Contact person : Rudi Heryadi Sukarsa

Sample Description:

One (1) Group Of Submitted Samples Said To Be :

Sample Description : Sinarcad (C1S)

Date Sample Received : Jun 18, 2009

Date Test Started : Jun 18, 2009

Test Conducted :

As Requested By The Applicant, For Details Please Refer To Attached Pages.

Authorized By:

On Behalf Of Intertek Testing Services
Taiwan Limited



K. Y. Liang
Director

This report shall not be reproduced
except in full, without the written
approval of the laboratory.



Number : TWNC00122525

Test Conducted

(I) Test Result Summary:

<u>Testing Item</u>	<u>Result</u>
	<u>White Paper</u>
Asbestos	Negative

Responsibility Of Chemist: Irene Chiou / Kevin Liu

Date Sample Received : Jun 18, 2009

Testing Period : Jun 18, 2009 To Jun 23, 2009

(II) Test Method :

<u>Testing Item</u>	<u>Testing Method</u>	<u>Reporting Limit</u>
Asbestos	FT-IR analysis	NA

Remarks : NA = Not applicable

Reporting limit = quantitation limit of analyte in sample

End Of Report

Test Conducted

Photo

